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THE TEST RESULTS WERE TRANSFERRED FROM TEST REPORT  NO. SL717072114528TX DATE: Apr 20, 
2017 
 
NINGBO WIDEN TEXTILE CO.,LTD 
3RD FLOOR,NO.188 WANJIN ROAD,SHIQI,YINZHOU DISTRICT,NINGBO,CHINA 
 
The following sample(s) was/were submitted and identified on behalf of the client as: 
     
Sample Description : TAPE:NYLON AND SPANDEX IN PINK 
Buyer : LIDIL 
Country of Destination : Germany 
Supplier : NINGBO WIDEN TEXTILE CO.,LTD 
   
Test Performed  : Selected test(s) as requested by applicant 
  *  *  *  *  *   
Sample Receiving Date : Apr 17, 2017 
Testing Period : Apr 17, 2017 -  Apr 20, 2017 
Test Result(s) : Unless otherwise  stated the results shown in this test report refer only to the 

sample(s) tested. For further details, please refer to the following page(s). 
 
 
 

Revised Reason 

Added the Picture 

 
Signed for and on behalf of SGS-CSTC  
Standards Technical Services Co., Ltd. Ningbo Branch  
 
 
 
_________________ 
Campus Cao (Account Executive)
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Test Result 
 
Colour Fastness To Washing 
(ISO 105-C06:2010; Test No. Ref. A2S, Machine wash at 30 degree C with 4g/l 'ECE(B)' detergent and 1g/l 
Sodium Perborate Solution with 10 steel balls.) 

 
   
Change in shade 4-5  
Staining on multi-fiber stripe   

Acetate 4-5  
Cotton 4-5  
Nylon 4-5  
Polyester 4-5  
Acrylic 4-5  
Wool 4-5  

 
Remark: Grey Scale rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good 
 
Colour Fastness To Rubbing 
(ISO 105-X12:2016; Size of rubbing finger: 16mm diameter.) 
 
    
Dry staining 4-5  
Wet staining 4-5  

 
Remark: Grey Scale rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good 
 
pH Value of Aqueous Extract  
Test Method:According to ISO 3071:2005; 0.1mol/l KCL extraction 
 

Result  

   
pH value 6.6 

 
Note: pH value of extraction medium 5.5 
 Temperature of the extraction solution 22.0°C 
  
Remark: Client Requirement:   - 
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*** End of Report *** 
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